
First edition, April 2009 

Model PN-MF2 
(M048/M049) 

PARTS CATALOG 

Ricoh Company, LTD. 



Model PN-MF2 (M048/M049) 
 

PARTS CATALOG 
 

This catalog gives the numbers and names of parts on this machine. 

 

CONTENTS 

Model PN-MF2 (M048/M049) 
 



Model PN-MF2 
(M048/M049) 

 



 

 
 

  1.Exterior 1 (M048/M049) ........................................  2 

  2.Exterior 2 (M048/M049) ........................................  4 

  3.Exterior 3 (M048/M049) ........................................  6 

  4.Exterior 4 (M048/M049) ........................................  8 

  5.Exterior 5 (M048/M049) ....................................... 10 

  6.Optics Section 1 (M048/M049) ............................ 12 

  7.Optics Section 2 (M048/M049) ............................ 14 

  8.ADF Unit 1 (M049)............................................... 16 

  9.ADF Unit 2 (M049)............................................... 18 

 10.Paper Cassette (M048/M049) ............................ 20 

 11.Paper Regist (M048/M049) ................................ 22 

 12.Fusing Unit (M048/M049) ................................... 24 

 13.LD & Electrical (M048/M049).............................. 26 

 14.Frame Section (M048/M049) .............................. 28 

Parts Index............................................................... 32 

Model PN-MF2 (M048/M049) 
 

PARTS CATALOG 
 

This catalog gives the numbers and names of parts on this machine. 

 

CONTENTS 

April 23, 2009 



2 

 

1.Exterior 1 (M048/M049) 

 



3 

 1 M048 3001  Opeartion Panel:EU (M048) 1 

 1 M048 1001  Operation Panel:CHN (M048) 1 

 1 M048 2001  Operation Panel:AA (M048) 1 

 1 M049 3001  Operation Panel:EU (M049) 1 

 1 M049 1001  Operation Panel:CHN (M049) 1 

 1 M049 2001  Operation Panel:AA (M049) 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

1.Exterior 1 (M048/M049) 



4 

 

 

2.Exterior 2 (M048/M049) 

 



5 

 1 M048 1006  Original Tray 1 

 2 M048 1008  Screw 3x6 15 

 3 M048 1009  Speaker 1 

 5 M048 1010  Right Cover 1 

 6 M048 1011  Bracket 1 

 7 M048 1012  Main Board:CHN (M048) 1 

 7 M048 3003  Main Board:EU (M048) 1 

 7 M048 2003  Main Board:AA (M048) 1 

 7 M048 4003  Main Board:OC (M048) 1 

 7 M049 1011  Main Board:CHN (M049) 1 

 7 M049 3003  Main Board:EU (M049) 1 

 7 M049 2003  Main Board:AA (M049) 1 

 8 G182 1283  Front Door 1 

 9 M048 1014  Left Cover 1 

 10 M048 1015  Operation Board:CHN (M048) 1 

 10 M048 3004  Operation Board:EU (M048) 1 

 10 M048 2004  Operation Board:AA (M048) 1 

 12 M049 1004  Flat Bed Cover 1 

 13 M049 1015  Operation Board:CHN (M049) 1 

 13 M049 3004  Operation Board:EU (M049) 1 

 13 M049 2004  Operation Board:AA (M049) 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

2.Exterior 2 (M048/M049) 

O'Brien
RTB 4
Decal added

O'Brien
Item 10
PCIL: September 2009



6 

 

 

3.Exterior 3 (M048/M049) 

 



7 

 1 G127 1271  Extension Tray:Exit 1 

 2 G191 1288  Side Fence:Manual Feed:Left 1 

 3 G191 1289  Side Fence:Manual Feed:Right 1 

 4 G800 3133  Side Fence Gear 1 

 5 G127 1286  Side Fence Guide 2 

 6 G127 1297  Discharge Brush:Exit 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0805 0089  Retaining Ring - M4  

 102 0452 3008N Tapping Screw - M3x8  

 103 0450 3006N Tapping Screw - M3x6  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

3.Exterior 3 (M048/M049) 



8 

 

 

4.Exterior 4 (M048/M049) 

 



9 

 1 G127 4299  Printer Exit Paper Guide 1 

 2 M048 1020  Screw:M3x10 2 

 3 M048 1021  Rear Cover 1 

 3 M049 1018  Rear Cover 1 

 4 G127 1217  Rear Cover 1 

 5 G191 1212  Extended Exit Try 1 

 6 M048 1024  Middle Frame 1 

 7 M048 1008  Screw:M3x6 8 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

4.Exterior 4 (M048/M049) 



10 

 

 

5.Exterior 5 (M048/M049) 

 



11 

 1 M048 1020  Screw:M3x10 2 

 2 G127 1297  Discharge Brush:Exit 1 

 3 M048 1028  Interface Cover 1 

 4 M048 1029  Flat Cable:CIS 1 

 5 M048 1085  Ferrite Flat Cable 16 PIN 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

5.Exterior 5 (M048/M049) 



12 

 

 

6.Optics Section 1 (M048/M049) 

 



13 

 1 M048 1020  Screw:M3x10 14 

 2 M049 1028  Scanner Frame 1 

 2 M048 1031  Scanner Frame 1 

 3 M048 1045  CIS Spring 2 

 4 M048 1029  Flat Cable:CIS 1 

 5 M048 1032  Scanner Cable 1 

 6 M048 1033  Drive Pulley:CIS 1 

 7 M048 1034  Console Cord 16 pin 1 

 8 M048 1035  Scanner Base 1 

 9 M048 1036  Gear:55Z 1 

 10 M048 1037  CIS Drive-under Motor 1 

 11 M048 1038  Gear:32Z/70Z 1 

 12 M048 1039  CIS Drive Adapter 1 

 13 M048 1040  Heat Sink:CIS Drive 1 

 14 M048 1041  Scanner Motor 1 

 15 M048 1042  Left Slider 1 

 16 M048 1043  CIS:A4:600DPI 1 

 17 M048 1044  Right Slider 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

6.Optics Section 1 (M048/M049) 

O'Brien
Item 16
PCIL: September 2009
PCIL: January 2011

O'Brien
Items 8 and 9
PCIL: January 2012

O'Brien
Item 13
PCIL: January 2012



14 

 

 

7.Optics Section 2 (M048/M049) 

 



15 

 1 M048 1046  Flat Cable 1 

 2 M048 1029  Flat Cable:CIS 1 

 3 M048 1048  Central Roller 2 

 4 M048 1049  CIS Support 1 

 5 M048 1050  Lateral Roller 3 

 6 M048 1051  Belt Connection 1 

 7 M048 1052  Belt Spring 1 

 8 M048 1053  Drive Belt:CIS 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

7.Optics Section 2 (M048/M049) 



16 

 

 

8.ADF Unit 1 (M049) 

 



17 

 1 M048 1054  Cover:ADF 1 

 2 M048 1055  ADF Motor Cover 1 

 3 M048 1056  ADF Exit Tray 1 

 4 M048 1058  Screw:M3x8 2 

 5 M048 1086  Cover Hinge ADF 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

8.ADF Unit 1 (M049) 

O'Brien
RTB 5
New part

O'Brien
Item 3
RTB 6

Ed
Sticky Note
RTB 10
New part



18 

 

 

9.ADF Unit 2 (M049) 

 



19 

 1 M048 1060  ADF Left Guide 1 

 2 M048 1061  ADF Right Guide 1 

 3 M048 1062  Bearing:Roller 3 

 4 M048 1058  Screw:M3x8 6 

 5 M048 1064  Upper Paper Guide 1 

 6 M048 1065  Cork Pad 1 

 10 M048 1066  Paper Input Guide 1 

 11 M048 1067  Scan Pass Guide 1 

 12 M048 1068  Scan Pass Guide 1 

 13 M048 1069  Antistatic Blade 1 

 14 M048 1070  Brush Ground Plate 1 

 15 M048 1071  Tray Gear 1 

 16 M048 1072  ADF Feeder 1 

 17 M048 1073  Bearing 2 

 18 M048 1074  Analysis Roller 1 

 19 M048 1075  Gear:38Z 2 

 20 M048 1076  Gear:27Z/33Z 1 

 21 M048 1077  ADF Motor 1 

 22 M048 1078  Gear:16Z/51Z 1 

 23 M048 1079  Gear:42Z 1 

 24 M048 1080  Photointerrupter 1 

 25 M048 1081  Paper Feed Roller Ass'y 1 

 26 M048 1084  Paper Deflect Guide 1 

 27 M048 1082  Analysis Roller Deflect 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

9.ADF Unit 2 (M049) 

Ed O'Brien
Item 25
RTB 10

Ed
Sticky Note
No 6
B299 RTB 7



20 

 

 

10.Paper Cassette (M048/M049) 

 



21 

 * G127 2595  Paper Tray:Front:Ass'y 1 

 1 G127 2614  Side Fence - Left 1 

 2 G127 2611  Tray Bottom Plate Ass'y 1 

 3 G127 2613  Compression Spring - Bottom Plate 1 

 4 G127 2615  Side Fence - Right 1 

 5 G127 2617  End Fence 1 

 6 G127 2616  Paper Tray - Rear 1 

 7 G800 3133  Side Fence Gear 1 

 8 G127 2623  Friction Pad 1 

 9 B044 2717  Pressure Spring 1 

 10 B044 2713  Stopper 1 

 11 G020 2599  Spring - Release Lever 1 

 12 G127 2618  Paper Tray:Front 1 

 13 G182 2638  Decal:Paper Set Direction 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

10.Paper Cassette (M048/M049) 

O'Brien
PCIL: July 2010



22 

 

 

11.Paper Regist (M048/M049) 

 



23 

 1 G127 1169  Drive Case 1 

 2 G127 1187  Spring - Drive 1 

 3 G127 1140  Spacer - Drive Unit 1 

 4 G127 1182  Gear - 125Z 1 

 5 G127 1181  Gear - 20Z 1 

 6 G006 4917  Spacer : 8 x 0.2 1 

 7 G127 4136  Discharge Brush - Exit Roller 1 

 8 G191 1170  Brushless Motor - DC 14.2W 1 

 9 G025 3405  Gear - 28Z 1 

 10 G025 3407  Bushing - Transfer Roller 2 

 11 G127 6201  Transfer Roller 1 

 12 G025 3403  Transfer Roller Bracket 2 

 13 G025 3404  Spring - Transfer Roller 2 

 14 G127 1088  Thermistor 1 

 15 G025 3048  Shaft - Paper Pick-up Sensor 1 

 16 G025 3047  Actuator - Paper Pick-up Sensor 1 

 17 G025 3049  Spring - Paper Pick-up Sensor 1 

 18 G127 2565  Guide Plate - Manual Feed 1 

 19 G127 2563  Spring - Roller 2 

 20 G127 2562  Bushing - Right 1 

 21 G127 2620  Bushing - Drive 2 

 22 G127 2575  Bushing - 6x10x6 2 

 23 G127 2627  Paper Feed Roller - MM32 1 

 24 G127 2570  Paper Feed Shaft 1 

 25 G127 2553  Drive Roller 1 

 26 G127 2582  Gear - 17Z 1 

 27 G127 2559  Roller - Driven 1 

 28 G127 2561  Bushing - Left 1 

 29 G127 2576  Bracket - Paper Feed Roller 1 

 30 G127 2583  Magnetic Clutch - 43Z 1 

 31 GW02 0020  Photointerruptor:LG248NL1 3 

 32 G127 2581  Feeler - Paper End Sensor 1 

 33 G191 5737  Harness:Sensor:5V 1 

 34 G127 2580  Sensor Bracket 1 

 35 G127 1185  Gear - 20Z/124Z 1 

 36 G127 1184  Gear - 20Z/130Z 1 

 37 G191 5735  Harness:Mechanical Drive:24V 1 

 38 G127 2634  Spacer - Paper Feed Roller 1 

 39 G191 1035  Bracket:SAGEM2:AIO 1 

 40 G191 0150  Process Magazine:Accessory:LONGFA2 1 

 41 G191 5722  Ground Wire:Bracket:Discharge Lamp 1 

 42 G191 5721  Harness:Discharge Lamp:24V 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0450 3008N Tapping Screw - M3x8  

 102 0805 0089  Retaining Ring - M4  

 103 0451 3006N Tapping Screw - 3x6  

 104 0353 0030N Screw:M3x3  

 105 0720 0060E Retaining Ring - M6  

 106 0454 3006Q Tapping Screw:3x6  

 107 0452 3008N Tapping Screw - M3x8  

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

11.Paper Regist (M048/M049) 



24 

 

 

12.Fusing Unit (M048/M049) 

 



25 

 * G191 4210  Fusing Unit:EU 1 

 1 G127 4068  Bushing - Exit Roller 3 

 2 G127 4451  Exit Roller 1 

 3 G127 4463  Gear - 17Z 1 

 4 G127 4082  Gear - 22Z 2 

 5 G052 4871  Left Holder - Exit Driven Roller 1 

 6 G052 4873  Outer Exit Cover Roller 2 

 7 G052 4872  Right Holder - Exit Driven Roller 1 

 8 G052 5501  Fusing Thermistor 1 

 9 G127 4291  Hot Roller Bushing - Left 1 

 10 G127 4298  Gear - 22Z/26Z 1 

 11 G191 5745  Harness:Paper Feed Sensor:5V 1 

 12 G127 4324  Fusing Cover - Left 1 

 13 G127 4285  Fusing Entrance Guide Plate 1 

 14 G127 4297  Pressure Roller - DIA25 1 

 15 G127 4294  Pressure Roller Bushing 2 

 16 G127 4295  Compression Spring - Pressure 2 

 17 G127 4290  Pressure Ground Plate 1 

 18 G127 4281  Gear - 17Z 1 

 19 G191 4286  Exit Roller:Fusing 1 

 20 G052 4624  Hot Roller Stripper 3 

 21 G127 4221  Spring - Paper Feed Sensor Feeler 1 

 22 G127 4288  Feeler - Paper Feed Sensor 1 

 23 GW02 0020  Photointerruptor:LG248NL1 1 

 24 G127 4289  Ground Plate 1 

 25 G127 4465  External Circlip 1 

 26 G127 4312  Gear:Hot Roller:DIA30 1 

 27 G127 4273  Heater - 600W 1 

 28 G127 4292  Hot Roller Bushing - Right 1 

 29 G127 4218  Heater Plate Nut 1 

 30 G127 4317  Electrode - Left 1 

 31 G127 4296  Electrode - Middle 1 

 32 G127 4313  Thermostat - 175C 1 

 33 G127 4321  Electrode - Right 1 

 34 G127 4079  Hot Roller:DIA30 1 

 35 G182 5723  Harness - Heater/Power Supply Unit 1 

 36 G127 4316  Exit Roller 2 

 37 G127 4315  Spring - Exit Roller 2 

 38 G127 4148  Tension Spring - Pickoff Pawl 3 

 39 G127 4329  Decal - High Temperature 1 

 40 G191 5742  Harness:Thermistor:Fusing:5V 1 

 41 G127 4328  Decal - High Temperature 1 

 42 G168 4465  Pressure Roller - Entrance 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0450 3008N Tapping Screw - M3x8  

 102 0805 0092  Retaining Ring - 3m  

 103 0450 3010N Tapping Screw - M3x10  

 104 0954 3010N Screw:Polished Round/Spring:M3x10  

 105 0720 0030E Retaining Ring - M3  

 106 0954 3008N Screw - M3x8  

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

12.Fusing Unit (M048/M049) 

O'Brien
PCIL: June 2012



26 

 

 

13.LD & Electrical (M048/M049) 

 



27 

 * G191 1850  Imaging Unit 1 

 1 G127 1901  Laser Unit Cover 1 

 2 G127 1953  Polygon Mirror Motor 1 

 3 G127 1923  Laser Diode Shutter 1 

 4 G127 1922  Spring - Shutter 1 

 5 G182 5740  Harness - Micro Switch 1 

 6 G127 1070  Fan Duct 1 

 7 AX64 0159  Fan Motor MM80 1 

 8 G127 1077  Fan Seal 1 

 9 G127 5724  Harness - Heater 1 

 10 G191 5736  Harness:Power Source:24V 1 

 11 G191 1954  Harness:Polygon Mirror Motor:24V 1 

 12 G191 5510  Power Supply Unit 1 

 12 G191 5514  Power Supply Unit:CHN 1 

 13 G020 5626  Push Switch 1 

 14 G191 5741  Harness:AIO:5V 1 

 15 G191 5738  Harness:Image Forming Section:5V 1 

 16 G127 5738  Harness - Laser Unit 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0454 3006Q Tapping Screw:3x6  

 102 0450 3008N Tapping Screw - M3x8  

 103 1204 2521  Micro Switch  

 104 0451 3014N Tapping Screw:3x14  

 105 1105 0516  Clamp  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

13.LD & Electrical (M048/M049) 



28 

 

 

14.Frame Section (M048/M049) 

 



29 

 1 G127 2586  Paper Tray Rail - Left 1 

 2 G127 1093  AIO Rail - Left 1 

 3 G127 1084  AIO Rail - Right 1 

 4 G127 2556  Paper Feed Guide 1 

 5 G127 2588  Paper Tray Rail - Right 1 

 6 G127 1073  Feeler - Manual Feed Sensor 1 

 7 G127 1074  Spring - Feeler 1 

 8 G027 1180  Rubber Foot - GF 4 

 9 G127 1086  Harness Case 1 

 10 G127 1087  Harness Cover 1 

 11 G127 1057  Positioning Lever - Left 1 

 12 G127 1061  Compression Spring 2 

 13 G182 1034  Bracket - Left Upper 1 

 14 G127 1060  Positioning Lever - Right 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 1105 0487  Harness Clamp  

 103 1105 0518  Edge Saddle - LES-1010  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

14.Frame Section (M048/M049) 



 

 

Parts Index 



32 

M048 1001  Operation Panel:CHN (M048)   3 -   1 

M048 1006  Original Tray   5 -   1 

M048 1008  Screw:M3x6   9 -   7 

M048 1008  Screw 3x6   5 -   2 

M048 1009  Speaker   5 -   3 

M048 1010  Right Cover   5 -   5 

M048 1011  Bracket   5 -   6 

M048 1012  Main Board:CHN (M048)   5 -   7 

M048 1014  Left Cover   5 -   9 

M048 1015  Operation Board:CHN (M048)   5 -  10 

M048 1020  Screw:M3x10  13 -   1 

M048 1020  Screw:M3x10  11 -   1 

M048 1020  Screw:M3x10   9 -   2 

M048 1021  Rear Cover   9 -   3 

M048 1024  Middle Frame   9 -   6 

M048 1028  Interface Cover  11 -   3 

M048 1029  Flat Cable:CIS  13 -   4 

M048 1029  Flat Cable:CIS  11 -   4 

M048 1029  Flat Cable:CIS  15 -   2 

M048 1031  Scanner Frame  13 -   2 

M048 1032  Scanner Cable  13 -   5 

M048 1033  Drive Pulley:CIS  13 -   6 

M048 1034  Console Cord 16 pin  13 -   7 

M048 1035  Scanner Base  13 -   8 

M048 1036  Gear:55Z  13 -   9 

M048 1037  CIS Drive-under Motor  13 -  10 

M048 1038  Gear:32Z/70Z  13 -  11 

M048 1039  CIS Drive Adapter  13 -  12 

M048 1040  Heat Sink:CIS Drive  13 -  13 

M048 1041  Scanner Motor  13 -  14 

M048 1042  Left Slider  13 -  15 

M048 1043  CIS:A4:600DPI  13 -  16 

M048 1044  Right Slider  13 -  17 

M048 1045  CIS Spring  13 -   3 

M048 1046  Flat Cable  15 -   1 

M048 1048  Central Roller  15 -   3 

M048 1049  CIS Support  15 -   4 

M048 1050  Lateral Roller  15 -   5 

M048 1051  Belt Connection  15 -   6 

M048 1052  Belt Spring  15 -   7 

M048 1053  Drive Belt:CIS  15 -   8 

M048 1054  Cover:ADF  17 -   1 

M048 1055  ADF Motor Cover  17 -   2 

M048 1056  ADF Exit Tray  17 -   3 

M048 1058  Screw:M3x8  17 -   4 

M048 1058  Screw:M3x8  19 -   4 

M048 1060  ADF Left Guide  19 -   1 

M048 1061  ADF Right Guide  19 -   2 

M048 1062  Bearing:Roller  19 -   3 

M048 1064  Upper Paper Guide  19 -   5 

M048 1065  Cork Pad  19 -   6 

M048 1066  Paper Input Guide  19 -  10 

M048 1067  Scan Pass Guide  19 -  11 

M048 1068  Scan Pass Guide  19 -  12 

M048 1069  Antistatic Blade  19 -  13 

M048 1070  Brush Ground Plate  19 -  14 

M048 1071  Tray Gear  19 -  15 

M048 1072  ADF Feeder  19 -  16 

M048 1073  Bearing  19 -  17 

M048 1074  Analysis Roller  19 -  18 

M048 1075  Gear:38Z  19 -  19 

M048 1076  Gear:27Z/33Z  19 -  20 

M048 1077  ADF Motor  19 -  21 

M048 1078  Gear:16Z/51Z  19 -  22 

M048 1079  Gear:42Z  19 -  23 

M048 1080  Photointerrupter  19 -  24 

M048 1081  Paper Feed Roller Ass'y  19 -  25 

M048 1082  Analysis Roller Deflect  19 -  27 

M048 1084  Paper Deflect Guide  19 -  26 

M048 1085  Ferrite Flat Cable 16 PIN  11 -   5 

Parts Index 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



33 

M048 1086  Cover Hinge ADF  17 -   5 

M048 2001  Operation Panel:AA (M048)   3 -   1 

M048 2003  Main Board:AA (M048)   5 -   7 

M048 2004  Operation Board:AA (M048)   5 -  10 

M048 3001  Opeartion Panel:EU (M048)   3 -   1 

M048 3003  Main Board:EU (M048)   5 -   7 

M048 3004  Operation Board:EU (M048)   5 -  10 

M048 4003  Main Board:OC (M048)   5 -   7 

M049 1001  Operation Panel:CHN (M049)   3 -   1 

M049 1004  Flat Bed Cover   5 -  12 

M049 1011  Main Board:CHN (M049)   5 -   7 

M049 1015  Operation Board:CHN (M049)   5 -  13 

M049 1018  Rear Cover   9 -   3 

M049 1028  Scanner Frame  13 -   2 

M049 2001  Operation Panel:AA (M049)   3 -   1 

M049 2003  Main Board:AA (M049)   5 -   7 

M049 2004  Operation Board:AA (M049)   5 -  13 

M049 3001  Operation Panel:EU (M049)   3 -   1 

M049 3003  Main Board:EU (M049)   5 -   7 

M049 3004  Operation Board:EU (M049)   5 -  13 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

B044 2713  Stopper  21 -  10 

B044 2717  Pressure Spring  21 -   9 

G006 4917  Spacer : 8 x 0.2  23 -   6 

G020 2599  Spring - Release Lever  21 -  11 

G020 5626  Push Switch  27 -  13 

G025 3047  Actuator - Paper Pick-up Sensor  23 -  16 

G025 3048  Shaft - Paper Pick-up Sensor  23 -  15 

G025 3049  Spring - Paper Pick-up Sensor  23 -  17 

G025 3403  Transfer Roller Bracket  23 -  12 

G025 3404  Spring - Transfer Roller  23 -  13 

G025 3405  Gear - 28Z  23 -   9 

G025 3407  Bushing - Transfer Roller  23 -  10 

G027 1180  Rubber Foot - GF  29 -   8 

G052 4624  Hot Roller Stripper  25 -  20 

G052 4871  Left Holder - Exit Driven Roller  25 -   5 

G052 4872  Right Holder - Exit Driven Roller  25 -   7 

G052 4873  Outer Exit Cover Roller  25 -   6 

G052 5501  Fusing Thermistor  25 -   8 

G127 1057  Positioning Lever - Left  29 -  11 

G127 1060  Positioning Lever - Right  29 -  14 

G127 1061  Compression Spring  29 -  12 

G127 1070  Fan Duct  27 -   6 

G127 1073  Feeler - Manual Feed Sensor  29 -   6 

G127 1074  Spring - Feeler  29 -   7 

G127 1077  Fan Seal  27 -   8 

G127 1084  AIO Rail - Right  29 -   3 

G127 1086  Harness Case  29 -   9 

G127 1087  Harness Cover  29 -  10 

G127 1088  Thermistor  23 -  14 

G127 1093  AIO Rail - Left  29 -   2 

G127 1140  Spacer - Drive Unit  23 -   3 

G127 1169  Drive Case  23 -   1 

G127 1181  Gear - 20Z  23 -   5 

G127 1182  Gear - 125Z  23 -   4 

G127 1184  Gear - 20Z/130Z  23 -  36 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



34 

G127 1185  Gear - 20Z/124Z  23 -  35 

G127 1187  Spring - Drive  23 -   2 

G127 1217  Rear Cover   9 -   4 

G127 1271  Extension Tray:Exit   7 -   1 

G127 1286  Side Fence Guide   7 -   5 

G127 1297  Discharge Brush:Exit   7 -   6 

G127 1297  Discharge Brush:Exit  11 -   2 

G127 1901  Laser Unit Cover  27 -   1 

G127 1922  Spring - Shutter  27 -   4 

G127 1923  Laser Diode Shutter  27 -   3 

G127 1953  Polygon Mirror Motor  27 -   2 

G127 2553  Drive Roller  23 -  25 

G127 2556  Paper Feed Guide  29 -   4 

G127 2559  Roller - Driven  23 -  27 

G127 2561  Bushing - Left  23 -  28 

G127 2562  Bushing - Right  23 -  20 

G127 2563  Spring - Roller  23 -  19 

G127 2565  Guide Plate - Manual Feed  23 -  18 

G127 2570  Paper Feed Shaft  23 -  24 

G127 2575  Bushing - 6x10x6  23 -  22 

G127 2576  Bracket - Paper Feed Roller  23 -  29 

G127 2580  Sensor Bracket  23 -  34 

G127 2581  Feeler - Paper End Sensor  23 -  32 

G127 2582  Gear - 17Z  23 -  26 

G127 2583  Magnetic Clutch - 43Z  23 -  30 

G127 2586  Paper Tray Rail - Left  29 -   1 

G127 2588  Paper Tray Rail - Right  29 -   5 

G127 2595  Paper Tray:Front:Ass'y  21 -   * 

G127 2611  Tray Bottom Plate Ass'y  21 -   2 

G127 2613  Compression Spring - Bottom Plate  21 -   3 

G127 2614  Side Fence - Left  21 -   1 

G127 2615  Side Fence - Right  21 -   4 

G127 2616  Paper Tray - Rear  21 -   6 

G127 2617  End Fence  21 -   5 

G127 2618  Paper Tray:Front  21 -  12 

G127 2620  Bushing - Drive  23 -  21 

G127 2623  Friction Pad  21 -   8 

G127 2627  Paper Feed Roller - MM32  23 -  23 

G127 2634  Spacer - Paper Feed Roller  23 -  38 

G127 4068  Bushing - Exit Roller  25 -   1 

G127 4079  Hot Roller:DIA30  25 -  34 

G127 4082  Gear - 22Z  25 -   4 

G127 4136  Discharge Brush - Exit Roller  23 -   7 

G127 4148  Tension Spring - Pickoff Pawl  25 -  38 

G127 4218  Heater Plate Nut  25 -  29 

G127 4221  Spring - Paper Feed Sensor Feeler  25 -  21 

G127 4273  Heater - 600W  25 -  27 

G127 4281  Gear - 17Z  25 -  18 

G127 4285  Fusing Entrance Guide Plate  25 -  13 

G127 4288  Feeler - Paper Feed Sensor  25 -  22 

G127 4289  Ground Plate  25 -  24 

G127 4290  Pressure Ground Plate  25 -  17 

G127 4291  Hot Roller Bushing - Left  25 -   9 

G127 4292  Hot Roller Bushing - Right  25 -  28 

G127 4294  Pressure Roller Bushing  25 -  15 

G127 4295  Compression Spring - Pressure  25 -  16 

G127 4296  Electrode - Middle  25 -  31 

G127 4297  Pressure Roller - DIA25  25 -  14 

G127 4298  Gear - 22Z/26Z  25 -  10 

G127 4299  Printer Exit Paper Guide   9 -   1 

G127 4312  Gear:Hot Roller:DIA30  25 -  26 

G127 4313  Thermostat - 175C  25 -  32 

G127 4315  Spring - Exit Roller  25 -  37 

G127 4316  Exit Roller  25 -  36 

G127 4317  Electrode - Left  25 -  30 

G127 4321  Electrode - Right  25 -  33 

G127 4324  Fusing Cover - Left  25 -  12 

G127 4328  Decal - High Temperature  25 -  41 

G127 4329  Decal - High Temperature  25 -  39 

G127 4451  Exit Roller  25 -   2 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



35 

G127 4463  Gear - 17Z  25 -   3 

G127 4465  External Circlip  25 -  25 

G127 5724  Harness - Heater  27 -   9 

G127 5738  Harness - Laser Unit  27 -  16 

G127 6201  Transfer Roller  23 -  11 

G168 4465  Pressure Roller - Entrance  25 -  42 

G182 1034  Bracket - Left Upper  29 -  13 

G182 1283  Front Door   5 -   8 

G182 2638  Decal:Paper Set Direction  21 -  13 

G182 5723  Harness - Heater/Power Supply Unit  25 -  35 

G182 5740  Harness - Micro Switch  27 -   5 

G191 0150  Process Magazine:Accessory:LONGFA2  23 -  40 

G191 1035  Bracket:SAGEM2:AIO  23 -  39 

G191 1170  Brushless Motor - DC 14.2W  23 -   8 

G191 1212  Extended Exit Try   9 -   5 

G191 1288  Side Fence:Manual Feed:Left   7 -   2 

G191 1289  Side Fence:Manual Feed:Right   7 -   3 

G191 1850  Imaging Unit  27 -   * 

G191 1954  Harness:Polygon Mirror Motor:24V  27 -  11 

G191 4210  Fusing Unit:EU  25 -   * 

G191 4286  Exit Roller:Fusing  25 -  19 

G191 5510  Power Supply Unit  27 -  12 

G191 5514  Power Supply Unit:CHN  27 -  12 

G191 5721  Harness:Discharge Lamp:24V  23 -  42 

G191 5722  Ground Wire:Bracket:Discharge Lamp  23 -  41 

G191 5735  Harness:Mechanical Drive:24V  23 -  37 

G191 5736  Harness:Power Source:24V  27 -  10 

G191 5737  Harness:Sensor:5V  23 -  33 

G191 5738  Harness:Image Forming Section:5V  27 -  15 

G191 5741  Harness:AIO:5V  27 -  14 

G191 5742  Harness:Thermistor:Fusing:5V  25 -  40 

G191 5745  Harness:Paper Feed Sensor:5V  25 -  11 

G800 3133  Side Fence Gear   7 -   4 

G800 3133  Side Fence Gear  21 -   7 

 

AX64 0159  Fan Motor MM80  27 -   7 

GW02 0020  Photointerruptor:LG248NL1  23 -  31 

GW02 0020  Photointerruptor:LG248NL1  25 -  23 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



36 

0353 0030N Screw:M3x3  23 - 104 

0450 3006N Tapping Screw - M3x6   7 - 103 

0450 3008N Tapping Screw - M3x8  23 - 101 

0450 3008N Tapping Screw - M3x8  27 - 102 

0450 3008N Tapping Screw - M3x8  25 - 101 

0450 3010N Tapping Screw - M3x10  25 - 103 

0451 3006N Tapping Screw - 3x6  23 - 103 

0451 3006N Tapping Screw - 3x6  29 - 101 

0451 3014N Tapping Screw:3x14  27 - 104 

0452 3008N Tapping Screw - M3x8   7 - 102 

0452 3008N Tapping Screw - M3x8  23 - 107 

0454 3006Q Tapping Screw:3x6  27 - 101 

0454 3006Q Tapping Screw:3x6  23 - 106 

0720 0030E Retaining Ring - M3  25 - 105 

0720 0060E Retaining Ring - M6  23 - 105 

0805 0089  Retaining Ring - M4   7 - 101 

0805 0089  Retaining Ring - M4  23 - 102 

0805 0092  Retaining Ring - 3m  25 - 102 

0954 3008N Screw - M3x8  25 - 106 

0954 3010N Screw:Polished Round/Spring:M3x10  25 - 104 

1105 0487  Harness Clamp  29 - 102 

1105 0516  Clamp  27 - 105 

1105 0518  Edge Saddle - LES-1010  29 - 103 

1204 2521  Micro Switch  27 - 103 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 


	1.Exterior 1 (M048/M049) 
	2.Exterior 2 (M048/M049) 
	3.Exterior 3 (M048/M049) 
	4.Exterior 4 (M048/M049) 
	5.Exterior 5 (M048/M049) 
	6.Optics Section 1 (M048/M049) 
	7.Optics Section 2 (M048/M049) 
	8.ADF Unit 1 (M049) 
	9.ADF Unit 2 (M049) 
	10.Paper Cassette (M048/M049) 
	11.Paper Regist (M048/M049) 
	12.Fusing Unit (M048/M049) 
	13.LD & Electrical (M048/M049) 
	14.Frame Section (M048/M049) 
	Parts Index 

